
Fig.1.  CYLINDER BLOCK
Y00R4551

Remarks
(1) UNDER-SIZED(U.S=0.25)PART.
(2) OVER-SIZED(O.S=0.25)PART.
(3) REPAIR PART.

Y00R4551 1.  CYLINDER BLOCK

(F)=
(E)=
(D)=

(C)=4TNE84T-G2A
(B)=4TNE84T-G1A
(A)=4TNE84T-SA

LEV.REF. PARTS NO. DESCRIPTION RI------------------  Q'TY  ------------------

(F)(D)(C)(B)(A) (E)

BLOCK ASSY, CYLINDER729638-0156011 111
BLOCK ASSY, CYLINDER729408-0156011-1 N1

(B=EXXX)

PLUG PT1/4124160-0191025 222
PLUG PT1/4124160-0191026 111

PLUG171051-0192127 111

BOLT, METAL CAP129150-0202028 101010
PLUG PT1/8,SCREW23871-010000211 111

PLUG PT1/8,SCREW23876-010000211-1 N111

(A=EXXX) (B=EXXX) (C=EXXX)
PLUG 5027231-500000212 111

PLUG 50129001-01250212-1 N111

(A=EXXX) (B=EXXX) (C=EXXX)
PLUG 1227241-120000213 222

PLUG 3027241-300000214 888

BUSH, CAMSHAFT129795-02411215 111
3MAIN BEARING SET129001-02930218A W555

(A=EXXX) (B=EXXX) (C=EXXX)

METAL, THRUST129150-02930219 222
GASKET 8, ROUND23414-080000122 4

BOLT M 8X 12 PLATED26106-080122123 4

STUD, CYL. HEAD129150-01200124 181818
GASKET, CYL.HEAD129408-01330125 111

1MAIN METAL US=0.25129150-02870126 555

2METAL,THRUST.25(2PIE129150-02940129 111

(C)Copy Rights  YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.

1.CYLINOER BLOCK 

12---1/ 

14 

11 
5 

000:~Do r-24 0 0 oc,~'00 
0 0 <:::) 

o co'° <:.:::So 

·~-25 

6 I 

,1§~ 

silv
erh

orn
.co

.uk



Fig.2.  GEAR HOUSING
Y00R4551

Remarks
(1) FOR PANEL.
(2) OPTIONAL PART.

Y00R4551 2.  GEAR HOUSING

(F)=
(E)=
(D)=

(C)=4TNE84T-G2A
(B)=4TNE84T-G1A
(A)=4TNE84T-SA

LEV.REF. PARTS NO. DESCRIPTION RI------------------  Q'TY  ------------------

(F)(D)(C)(B)(A) (E)

HOUSING ASSY, GEAR719810-0150011 111
SEAL, OIL129795-0180024 111

FLANGE,GEARS HOUSING129400-0152015 111

STUD M 8X 22121450-0156016 333
CAP, LUB.OIL SUPPLY124160-0175117 111

COVER, HO-P124240-0187118 111

GASKET, (NON-ASB.)124240-0188319 111
PIPE, KNOCK L=18129795-01950110 222

RETAINER129150-03100111 111

O-RING, F.I.PUMP121850-51960112 111
SEAL WASHER  8S22190-080002113 444

SEAL WASHER  8S22190-080002114 111

O-RING 1A P-16.024311-000160115 222
O-RING 1A P-32.024311-000320116 111

BOLT M 8X 12 PLATED26106-080122117 444

BOLT M 8X 16 PLATED26106-080162118 111
BOLT M 8X 16 PLATED26106-080162119 333

BOLT M 8X 20 PLATED26106-080202120 222

BOLT M 8X 45 PLATED26106-080452121 666
BOLT M 8X 55 PLATED26106-080552122 333

BOLT M 8X 85 PLATED26106-080852123 44

BOLT M8X85(AUTO129001-91840123-1 R444
(A=E06767) (B=E06756)

NUT M 826366-080002124 333

NUT26306-080002124-1 N333
(A=EXXX) (B=EXXX) (C=EXXX)

COVER, BLIND121023-01550125 11

O-RING 1A S-24.024341-000240126 11
BOLT M 6X 12 PLATED26106-060122127 22

BOLT M 6X 16 PLATED26106-060162127-1 N22

(A=EXXX) (B=EXXX)
1GEAR UNIT,TACHOMETER129150-91400128 111
1O-RING 1A S-24.024341-000240230 111

1BOLT M 6X 16 PLATED26106-060162131 222
2GASKET, LIQUID977770-01212132 W111

(A=EXXX) (B=EXXX)

(C)Copy Rights  YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.

2.GEAR HOUSING 
32 

silv
erh

orn
.co

.uk



Fig.3.  FLYWHEEL HOUSING & OIL SUMP
Y00R4551

Remarks
(1) L= 80M/M.
(2) L= 105M/M.
(3) OPTIONAL PART.

Y00R4551 3.  FLYWHEEL HOUSING & OIL SUMP

(F)=
(E)=
(D)=

(C)=4TNE84T-G2A
(B)=4TNE84T-G1A
(A)=4TNE84T-SA

LEV.REF. PARTS NO. DESCRIPTION RI------------------  Q'TY  ------------------

(F)(D)(C)(B)(A) (E)

PARALLEL PIN 8X16129100-0158011 222
HOUSING, FLYWHEEL119888-0160012 11

FLANGE, MOUNTING129129-0160013 1

1HOUSING, FLYWHEEL171301-0160014 1
1HOUSING,FLYWHEEL129612-0160014-1 R1

(A=E04523)

2HOUSING, FLYWHEEL171420-0160015 111
BOLT121476-0162016 2

CAP, FLYWHEEL COVER119620-0175017 111

BOLT M10X2026206-10020218 6
BOLT M10X2526206-10025219 666

BOLT M10X3026206-100302110 444

NUT 1226367-120002111 2
SUMP ASSY, LUB OIL729402-01540112 1

DRAIN PLUG M22119640-01640213 1

SEAL WASHER 22S22190-220002215 1
SPACER, OIL SUMP129400-01730116 111

SUMP ASSY, LUB. OIL129400-01770118 11

PLUG M22171301-01640219 11
O-RING 1A S-25.024341-000250221 11

BOLT M 8X 16 PLATED26106-080162122 444

BOLT M 8X 25 PLATED26106-080252123 222
BOLT M 8X 45 PLATED26106-080452124 242424

PARALLEL PIN 8X16129100-01580125 222

CASE ASSY, OIL SEAL129100-01640126 111
SEAL OIL129795-01780228 111

BOLT M 8X 30 PLATED26106-080302129 66

BOLT M8X30,COLLAR HD129486-01670129-1 R666
(A=E04523) (B=E03897)

BOLT M 8X 35 PLATED26106-080352130 333

BOLT M10X2526206-100252131 4
3GASKET, LIQUID977770-01212132 W111

(A=EXXX) (B=EXXX)

(C)Copy Rights  YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.

3.FLY~HEEL HOUSING & OIL SUMP 

VIEWA 

10 

4, 

7 

22 

12 

15---

13---

31 11 

6 

~ 
3 

0 

~ 0 0 

I'"'-- 0 o 
8 ---, o 0 

'O 

32 

4TNET84-G1A, G2A silv
erh

orn
.co

.uk



Fig.4.  CYLINDER HEAD & BONNET
Y00R4551

Remarks
(1) REPAIR PART.

Y00R4551 4.  CYLINDER HEAD & BONNET

(F)=
(E)=
(D)=

(C)=4TNE84T-G2A
(B)=4TNE84T-G1A
(A)=4TNE84T-SA

LEV.REF. PARTS NO. DESCRIPTION RI------------------  Q'TY  ------------------

(F)(D)(C)(B)(A) (E)

PIPE, BREATHER171350-0309011 111
LIFTER, ENGINE124736-0790016 222

BOLT M 8X 14 PLATED26106-08014217 444

HEAD, ASSY CYLINDER729408-1170018 11
HEAD ASSY, CYLINDER729418-1110018-1 N11

(A=E06481)

1GUIDE, VALVE120130-11860215 444
1GUIDE, VALVE129150-11810217 444

PLUG PT1/4121850-11860219 33

PLUG PT1/4,SCREW23871-020000219-1 N333
(A=EXXX) (B=EXXX)

PLUG PT3/8,SCREW23871-030000220 444

STUD M 6X 20 PLATED26216-060202221 888
PLUG 2227241-220000222 444

PLUG 4027241-400000223 222

VALVE, INTAKE129100-11100224 444
VALVE, EXHAUST129100-11130225 444

SPRING, VALVE129795-11120226 888

RETAINER, SPRING129795-11180227 888
COTTER  827310-080000228 888

SEAL, VALVE STEM121400-11340229 444

SEAL, VALVE STEM124460-11340230 444
CAP, VALVE129150-11370231 888

SPRING PIN 6X1222351-060012232 222

NUT M 626366-060002233 888
PROTECTER, NOZZLE119625-11871134 44

PROTECTOR, NOZZLE119625-11870134-1 N444

(A=EXXX) (B=EXXX)
SEAT, NOZZLE119625-11880135 444

RETAINER119625-11900136 444

SHAFT ASSY, ROCKER129555-11241137 11
SHAFT, ROCKER ARM129500-11241138 1

SHAFT, ROCKER ARM129500-11240138-1 N1

(B=EXXX)
SUPPORT, ROCKER ARM129155-11260239 222

SUPPORT, ROCKER ARM129155-11270240 333

SPRING129150-11280241 444
SHAFT, ROCKER ARM129550-11290242 111

ARM ASSY, ROCKER729402-11650245 88

ARM ASSY, ROCKER129100-11650246 8
SCREW, VALVE129150-11230347 888

NUT M8XP1.0129150-11750350 888

STUD M 8X 18 PLATED26226-080182251 333
LOCK NUT M 8 PLATED26756-080002252 333

BOLT M 8X 25 PLATED26106-080252153 333

BOLT M 8X 50 PLATED26106-080502154 777
BONNET ASSY129400-11350155 111

CAP, LUB.OIL SUPPLY124160-01751256 111

COVER, BREATHER129150-03020257 111
BAFFLE, BREATHER129150-03070258 111

PLATE, SHELTER129150-03080259 111

GASKET, BONNET129550-11310262 111
O-RING 1A P-32.024311-000320263 111

O-RING 1A S-50.024341-000500264 111

++ CONTINUE ++
(C)Copy Rights  YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.

& BONNET 4.CYLINDER HEAD 

52------@I 
51 

40 

7 

37 
38 

25 

-----f~ ,o 
0---

2 

1 

~-11 
8 ~ 55 

56 

silv
erh

orn
.co

.uk



Fig.4.  CYLINDER HEAD & BONNET
Y00R4551

Remarks
(1) REPAIR PART.

Y00R4551 4.  CYLINDER HEAD & BONNET

(F)=
(E)=
(D)=

(C)=4TNE84T-G2A
(B)=4TNE84T-G1A
(A)=4TNE84T-SA

LEV.REF. PARTS NO. DESCRIPTION RI------------------  Q'TY  ------------------

(F)(D)(C)(B)(A) (E)

BOLT M 8X 16 PLATED26106-080162265 222
KNOB124160-11360166 333

O-RING 1A P 12.024311-000120167 333

(C)Copy Rights  YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.

& BONNET 4.CYLINDER HEAD 

52------@I 
51 

40 

7 

37 
38 

25 

-----f~ ,o 
0---

2 

1 

~-11 
8 ~ 55 

56 

silv
erh

orn
.co

.uk



Fig.5.  SUCTION MANIFOLD & AIR CLEANER
Y00R4551 Y00R4551 5.  SUCTION MANIFOLD & AIR CLEANER

(F)=
(E)=
(D)=

(C)=4TNE84T-G2A
(B)=4TNE84T-G1A
(A)=4TNE84T-SA

LEV.REF. PARTS NO. DESCRIPTION RI------------------  Q'TY  ------------------

(F)(D)(C)(B)(A) (E)

MANIFOLD, AIR INTAKE129488-1210011 111
GASKET, (NON-ASB.)129550-1211112 111

BOLT M 8X 35 PLATED26106-08035213 555

HOSE(A), AIR INTAKE129488-1207014 1
PIPE, INTAKE129418-1207014-1 N11

(A=E05796)

HOSE, AIR INTAKE129609-1223014-2 S1
(A=E07702)

HOSE(A), AIR INTAKE129488-1205015 1

HOSE ASSY, INTAKE129609-1222015-1 S1
(B=E07650)

HOSE, AIR INTAKE129609-1224025A W1

(B=E07650)
JOINT119131-1225125B W1

(B=E07650)

HOSE, AIR INTAKE129609-1225025C W1
(B=E07650)

CLAMP 7023000-07000025D W2

(B=E07650)
CAP, RAIN121521-1240016 Z11

(A=E07702) (B=E07650)

BRACKET,AIR CLEANER129619-1256017 11
BRACKET,AIRCLEANER129608-1256017-1 R111

(A=E01427) (B=E01440)

BRACKET129609-1255017-2 S11
(A=E07702) (B=E07650)

CLAMP 6023000-06000018 11

CLAMP 8023000-08000018-1 S11
(A=E07702) (B=E07650)

CLAMP 5023000-05000019 11

CLAMP 5423000-05400019-1 R111
(A=EXXX) (B=EXXX)

BOLT M 8X 18 PLATED26106-080182110 444

BOLT M 8X 18 PLATED26106-080182111 222
HEATER, AIR129120-77501112 111

GASKET, (NON-ASB.)129150-77511113 111

BOLT M 8X 35 PLATED26106-080352114 444
AIRCLEANER129608-12500115 11

AIRCLEANER129608-12501115-1 R111

(A=E01427) (B=E01440)
CLEANER ASSY, AIR129609-12500115-2 S11

(A=E07702) (B=E07650)

BODY ASSY129608-12510216 11
BODY, AIR CLEANER129609-12530216-1 S111

(A=E07702) (B=E07650)

ELEMENT, OUTER119808-12520217 11
ELEMENT129062-12560217-1 S111

(A=E07702) (B=E07650)

COVER119808-12530218 11
COVER ASSY129900-12530218-1 S111

(A=E07702) (B=E07650)

VALVE, UNLOADER119808-12540219 111
CLEANER ASSY, AIR119822-12500121 W11

(A=EXXX) (B=EXXX)

++ CONTINUE ++
(C)Copy Rights  YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.

5.SUCTION MANIFOLD & AIR CLEANER 

5A 
5□bJ~ <?~ ______,, 4, 5 

6 

7 B 
11 

b · 10 
19 

12 • • 0 0 

13 

~ 0 Q 

14 
7-2 

silv
erh

orn
.co

.uk



Fig.5.  SUCTION MANIFOLD & AIR CLEANER
Y00R4551 Y00R4551 5.  SUCTION MANIFOLD & AIR CLEANER

(F)=
(E)=
(D)=

(C)=4TNE84T-G2A
(B)=4TNE84T-G1A
(A)=4TNE84T-SA

LEV.REF. PARTS NO. DESCRIPTION RI------------------  Q'TY  ------------------

(F)(D)(C)(B)(A) (E)

CLEANER ASSY, AIR129609-12510121-1 S11
(A=E07702) (B=E07650)

BODY119822-12510222 W11

(A=EXXX) (B=EXXX)
BODY, AIR CLEANER129609-12520222-1 S11

(A=E07702) (B=E07650)

COVER119808-12530223 W11
(A=EXXX) (B=EXXX)

COVER ASSY129900-12530223-1 S11

(A=E07702) (B=E07650)
VALVE, UNLOADER119808-12540224 W11

(A=EXXX) (B=EXXX)

ELEMENT, OUTER119808-12520225 W11
(A=EXXX) (B=EXXX)

ELEMENT129062-12560225-1 S11

(A=E07702) (B=E07650)
ELEMENT, INNER129051-12530226 W11

(A=EXXX) (B=EXXX)

ELEMENT ASSY,INNER119005-12571226-1 S11
(A=E07702) (B=E07650)

INDICATOR126650-12680227 W11

(A=EXXX) (B=EXXX)

(C)Copy Rights  YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.

5.SUCTION MANIFOLD & AIR CLEANER 

5A 
5□bJ~ <?~ ______,, 4, 5 

6 

7 B 
11 

b · 10 
19 

12 • • 0 0 

13 

~ 0 Q 

14 
7-2 

silv
erh

orn
.co

.uk



Fig.6.  EXHAUST MANIFOLD & SILENCER
Y00R4551 Y00R4551 6.  EXHAUST MANIFOLD & SILENCER

(F)=
(E)=
(D)=

(C)=4TNE84T-G2A
(B)=4TNE84T-G1A
(A)=4TNE84T-SA

LEV.REF. PARTS NO. DESCRIPTION RI------------------  Q'TY  ------------------

(F)(D)(C)(B)(A) (E)

GASKET, EXH.MANIFOLD129550-1311011 111
STUD M 8X 22 PLATED26216-08022212 34

BOLT M 8X 22119131-1832012-1 N434

(A=E06481) (B=E06480)
STUD BOLT M8X20129418-1832012-2 R3

(B=E06822)

BOLT M 8X 14 PLATED26106-08014213 222
MANIFOLD, EXHAUST129403-1312014 11

MANIFOLD, EXHAUST129403-1313015 1

BOLT M 8X 65 PLATED26106-08065216 333
BOLT M 8X 85 PLATED26106-08085217 111

BOLT M 8X100 PLATED26106-08100218 444

SUPPORT, SILENCER129403-1354019 111
BOLT M 8X 20 PLATED26106-080202110 222

BOLT M 8X 20 PLATED26106-080202111 444

GASKET,TURBO OUT129403-18080112 1
GASKET,TURBO OUT129403-18081112-1 N11

(A=E03730)

GASKET, (NON-ASB.)129403-18091113 1
SILENCER ASSY129420-13521114 11

SILENCER ASSY.129420-13511115 1

MUFFLER BODY ASSY129420-13570216 11
MUFFLER BODY ASSY129420-13560217 1

TAILPIPE ASSY129420-13540218 111

TAIL PIPE129420-13550319 111
CLAMP121850-13580320 111

RAIN CAP128300-13640321 111

SPACER(A)121855-13821322 111
SPACER(B)121855-13830323 222

SPACER(C)123500-13840324 111

BOLT M 6X 40 PLATED26106-060402325 111
BOLT M10X 60 PLATED26106-100602326 111

U-NUT M 426347-040002327 111

U NUT 626347-060002328 111
NUT M1026366-100002329 111

NUT26306-100002329-1 N111

(A=EXXX) (B=EXXX) (C=EXXX)
SCREW M 4X 3526557-040352330 111

(C)Copy Rights  YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.

6.EXHAUST MANIFOLD & SILENCER 

4TNEB4T-G1A 

REFER TO Fin. 

0 

14 
15 

21------< 

18 25 

30 
19---~ 

9 

6 

silv
erh

orn
.co

.uk



Fig.7.  TURBOCHARGER(1)
Y00R4551 Y00R4551 7.  TURBOCHARGER(1)

(F)=
(E)=
(D)=

(C)=4TNE84T-G2A
(B)=4TNE84T-G1A
(A)=4TNE84T-SA

LEV.REF. PARTS NO. DESCRIPTION RI------------------  Q'TY  ------------------

(F)(D)(C)(B)(A) (E)

TURBO CHARGER129404-1802011 11
PROTECTOR, HEAT129404-1872022 11

HOSE129404-1875023 11

ROTOR SET, TURBINE129404-1877024 11
HOUSING SET, BLOWER129404-18780213 11

HOUSING SET, TURBINE129404-18790218 11

HOUSING SET, BEARING129404-18800222 11
CONTROL ASSY129404-18811225 11

PLATE129404-18820230 11

OVERHAUL KIT129404-18830234 11
CLAMP 1223080-012000248 22

GASKET129322-18100149 11

NUT W/WASHER  8194990-22050150 44
HOSE(B), AIR INTAKE129488-12080151 11

CLAMP 6023000-060000152 11

CLAMP 7023000-070000153 11

(C)Copy Rights  YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.

7. TURBOCHARGER(1) 
OVERHAUL KIT~ 

34 

A 

/jf,f) 

Jiff,.. ~~~, 
..__, ~®~ 

'

' 1/ 

(ij ~ ~---4B 
2 0--3 

D 

51 52 1 1 

silv
erh

orn
.co

.uk



Fig.8.  TURBOCHARGER(2)
Y00R4551 Y00R4551 8.  TURBOCHARGER(2)

(F)=
(E)=
(D)=

(C)=4TNE84T-G2A
(B)=4TNE84T-G1A
(A)=4TNE84T-SA

LEV.REF. PARTS NO. DESCRIPTION RI------------------  Q'TY  ------------------

(F)(D)(C)(B)(A) (E)

TURBOCHARGER RHB31129406-1801011 1
ROTOR ASSY, TURBO129406-1877022 1

HOUSING ASSY, BLOWER129406-18780211 1

HOUSING ASSY, TURBO129406-18790215 1
HOUSING ASSY,BEARING129403-18800220 1

PLATE ASSY, SEAL129406-18820223 1

OVERHALL KIT129406-18830226 1
GASKET, (NON-ASB.)129477-18101139 1

NUT W/WASHER  8194990-22050140 3

CLAMP 5023000-050000141 1
CLAMP 7023000-070000142 1

HOSE(B), AIR TNTAKE129488-12060143 1

(C)Copy Rights  YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.

8 . TURBOCHARGER (2) 

OVERHAUL KIT 

26 

43 41 

silv
erh

orn
.co

.uk



Fig.9.  CAMSHAFT & DRIVING GEAR
Y00R4551

Remarks
(1) REPAIR PART.

Y00R4551 9.  CAMSHAFT & DRIVING GEAR

(F)=
(E)=
(D)=

(C)=4TNE84T-G2A
(B)=4TNE84T-G1A
(A)=4TNE84T-SA

LEV.REF. PARTS NO. DESCRIPTION RI------------------  Q'TY  ------------------

(F)(D)(C)(B)(A) (E)

TAPPET129150-1420011 888
ROD, PUSH129150-1440012 888

CAMSHAFT ASSY729402-1458013 111

METAL,THRUST(CAM129150-0245024 111
GEAR, CAMSHAFT129150-1410127 111

KEY  7X 1422512-07014028 111

SHAFT, IDLE GEAR129100-2506119 111
GEAR W/BUSH129150-25101110 111

1BUSH, IDLE GEAR129150-25920213 111

BOLT M 8X 45 PLATED26106-080452114 222
GEAR, FUEL INJ. PUMP129150-25900115 111

SPRING WASHER22217-120000116 111

NUT 1226716-120002117 111
BOLT M 8X 16 PLATED26106-080162118 222

(C)Copy Rights  YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.

DRIVING GEAR g_CAMSHAFT & 

ooo c,o~ 

o ~ o ".;;\:::s 
0 ooo~o 

0 o 0 

0 2lt-2 , 
1 -----jl,----1-i---

7 

. . 0 

,/3 ~ 1 
18 

14 

silv
erh

orn
.co

.uk



Fig.10.  CRANKSHAFT & PISTON
Y00R4551

Remarks
(1) L= 300M/M.
(2) L= 335M/M.
(3) REPAIR PART.
(4) OVER-SIZE (O.S=0.25) PART.
(5) UNDER-SIZE(U.S=0.25) PART.

Y00R4551 10.  CRANKSHAFT & PISTON

(F)=
(E)=
(D)=

(C)=4TNE84T-G2A
(B)=4TNE84T-G1A
(A)=4TNE84T-SA

LEV.REF. PARTS NO. DESCRIPTION RI------------------  Q'TY  ------------------

(F)(D)(C)(B)(A) (E)

CRANKSHAFT ASSY129407-2100011 11
CRANKSHAFT ASSY129418-2100011A 1

PARALLEL PIN 8X16129100-0158022 111

GEAR, CRANKSHAFT129150-2120025 111
KEY  7X 1422512-07014026 111

SPRING PIN 4X1022351-04001018 111

V-PULLEY, CRANKSHAFT171301-2165019 11
V-PULLEY, CRANKSHAFT129550-21650110 1

WASHER129795-21661111 111

BOLT, V-PULLEY121850-21680112 111
BOLT, FLYWHEEL121111-21501113 666

1FLYWHEEL ASSY171420-21580114 1

GEAR, RING119865-21600217 1
FLYWHEEL ASSY129488-21590118 11

GEAR, RING119865-21600221 11

2FLYWHEEL ASSY171420-21590122 11
RING GEAR124550-21600225 11

RETAINER, BEARING119888-21450126 1

BALL BEARING24107-062054127 1
BOLT M 8X 22 PLATED26106-080222128 3

PISTON W/RING129002-22090129 444

RING SET, PISTON129002-22510231 444
PIN,PISTON129202-22300135 444

CIRCLIP   2622252-000260136 888

ROD ASSY, CONNECTING729402-23100137 444
3BUSH, PISTON PIN129100-23910241 444

BOLT, CONNECTING ROD121550-23200242 888

BEARING, CRANKPIN129150-23600243 444
4PISTON W/RING OS=.25129002-22900145 444
4RING SET 0.25129002-22950247 444

5METAL.PIN US=0.25129150-23610151 444

(C)Copy Rights  YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.

& PISTON 10.CRANl<SHAFT 

silv
erh

orn
.co

.uk



Fig.11.  LUB.OIL SYSTEM
Y00R4551 Y00R4551 11.  LUB.OIL SYSTEM

(F)=
(E)=
(D)=

(C)=4TNE84T-G2A
(B)=4TNE84T-G1A
(A)=4TNE84T-SA

LEV.REF. PARTS NO. DESCRIPTION RI------------------  Q'TY  ------------------

(F)(D)(C)(B)(A) (E)

PUMP ASSY, LUB. OIL129418-3200011 11
PUMP ASSY, LUB. OIL129407-3200012 1

GASKET, L.O. PUMP129150-32020116 111

BOLT M 6X 2526450-060252117 444
COOLER, LUB. OIL129103-33031118 11

BOLT129103-33132119 11

O-RING 1A P-20.024311-000200120 11
O-RING 1A P-21.024311-000210121 11

O-RING 1A G-55.024321-000550122 11

DIPSTICK, LUB. OIL129403-34800123 1
DIPSTICK, LUB. OIL171420-34820124 1

DIPSTICK, LUB. OIL129136-34800124-1 N1

(B=E03176)
DIPSTICK, LUB OIL129430-34800124A 1

GUIDE, DIPSTICK121520-34810125 111

GASKET, (NON-ASB.)129150-35041126 111
PIPE ASSY, OIL INLET129150-35091127 1

PIPE ASSY, LUB. OIL129436-35090128 1

PIPE ASSY, LUB. OIL129436-35091128-1 N11
(B=EXXX)

BOLT M 8X 35 PLATED26106-080352133 222

BRACKET, STRAINER129150-35101134 1
BRACKET ASSY129418-35100135 11

STUD129100-35140237 11

PARALLEL PIN 6X 822312-060080238 22
PLUG PT1/4,SCREW23871-020000239 11

PLUG 1/423876-020000239-1 N11

(A=EXXX) (C=EXXX)
PLUG 2027241-200000240 11

GASKET, (NON-ASB.)129103-35122141 11

GASKET, (NON-ASB.)129150-35111142 1
FILTER 80X80L129150-35151143 111

BOLT,LUB.O. STRAINER129001-35300144 1

NUT129150-35350145 1
O-RING 1A P-16.024311-000160146 1

BOLT M 8X 20 PLATED26106-080202147 3

BOLT M 8X 75 PLATED26106-080752148 3
BOLT M 8X 75 PLATED26106-080752148-1 K22

(A=E06094)

SWITCH, OIL PRESSURE124160-39450149 111
VALVE ASSY, CHECK129792-39410150 44

NOZZLE129553-39650156 44

SPRING PIN 3X1022351-030010157 44
DAMPER ASSY171375-39600158 11

DUMPER ASSY171375-39601158-1 R111

(A=E04523) (B=E03897)
DAMPER129470-39610259 Z11

(A=E04523) (B=E03897)

BUSH PT1/4X1/823161-020100260 Z11
(A=E04523) (B=E03897)

TACHO UNIT144626-91560161 111

BOLT M 8X 70 PLATED26106-080702162 W11
(A=E06094)

(C)Copy Rights  YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.

11.LUB.OIL SYSTEM 
23 

~ 
49 25 

5s-[ 59 
60 

61~~ 

FOR PANEL (METE ~~1 
~~ 44 46 

42 
34 

0 
0 ° -1 oO oO 

OG 
0 °0 c:, 

0 00 

0 
0°0<::::.::i o o;;Cj 

oooG 
0 0 

47 ,,,,..-----

20 

22 

, 

48 

43 

. 
0 

0 

1, 2 

17 

silv
erh

orn
.co

.uk



Fig.12.  LUB.OIL LINE
Y00R4551 Y00R4551 12.  LUB.OIL LINE

(F)=
(E)=
(D)=

(C)=4TNE84T-G2A
(B)=4TNE84T-G1A
(A)=4TNE84T-SA

LEV.REF. PARTS NO. DESCRIPTION RI------------------  Q'TY  ------------------

(F)(D)(C)(B)(A) (E)

BOLT, PIPE JOINT105010-3914011 1
BOLT 10, PIPE JOINT124160-3914012 111

BOLT, PIPE JOINT121252-3915013 11

PIPE ASSY, LO129403-3946014 11
PIPE ASSY, LUB. OIL129403-39450110 1

RETAINER124223-39900111 111

BOLT W/ SEAL WASHER124550-59830111A W111
(A=EXXX) (B=EXXX) (C=EXXX)

BOLT 8, PIPE JOINT124550-59820212 111

SEAL WASHER  8S22190-080002212A W111
(A=EXXX) (B=EXXX) (C=EXXX)

SEAL WASHER  8S22190-080002113 222

SEAL WASHER  8S22190-080002113-1 K111
(A=EXXX) (B=EXXX) (C=EXXX)

GASKET 8, ROUND23414-080000114 2

GASKET 10, ROUND23414-100000115 424
GASKET 10, ROUND23414-100000115-1 K22

(A=EXXX) (C=EXXX)

SEAL WASHER 10S22190-100002115-2 N2
(B=EXXX)

BOLT M 8X 10 PLATED26106-080102116 111

ELBOW (PT3/8)124070-13300117 11
JOINT PT3/8, PIPE128270-13620118 1

PIPE, LUB.OIL RETURN129403-39600119 1

PIPE, LUB.OIL RETURN129503-39600120 11
JOINT, RUBBER129403-39610121 1

JOINT, RUBBER129506-39610122 11

CLAMP 2223000-022000123 2
CLAMP 2523000-025000124 22

O-RING 4C P-16.024314-000160125 111

BOLT M 6X 16 PLATED26106-060162126 222
SEAL WASHER 10S22190-100002127 W22

(A=EXXX) (C=EXXX)

(C)Copy Rights  YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.

12.LUB.OIL LINE 

r1-!1 
A --

fa ' 

f--1, 3 
!i!E!l--14, 15 

~14, 15 

-25 

26 

19 
,__ 20 

n Q 23.24 
1 0 -~ r-21, 22 
~A f) 0~Q 23,24 

1i~ B 17, 18 
FUEL 

INJ:CTION 

silv
erh

orn
.co

.uk



Fig.13.  COOLING WATER SYSTEM
Y00R4551

Remarks
(1) FOR PANEL(METER)

Y00R4551 13.  COOLING WATER SYSTEM

(F)=
(E)=
(D)=

(C)=4TNE84T-G2A
(B)=4TNE84T-G1A
(A)=4TNE84T-SA

LEV.REF. PARTS NO. DESCRIPTION RI------------------  Q'TY  ------------------

(F)(D)(C)(B)(A) (E)

PLUG PT1/4121850-1186011 Z11
(A=E03730) (B=E03264)

PUMP,C.W.(NON-ASB.)129100-4200212 11

PUMP,C.W.(NON-ASB.)129001-4200112-1 N11
(A=E03730) (B=E03264)

PUMP,C.W.(NON-ASB.)129001-4200212-2 N111

(A=E04523) (B=E04246)
PLUG PT3/8,SCREW23871-030000212 11

PLUG PT3/8,SCREW23871-030000212-1 K222

(A=E03730) (B=E03264)
PLUG PT3/8,SCREW23876-030000212-2 N222

(A=EXXX) (B=EXXX) (C=EXXX)

GASKET, C.W. PUMP129100-42020113 111
ELBOW PT 1/4129103-49301114 11

BOLT M 8X 60 PLATED26106-080602115 333

V-BELT (A-38)121492-42290116 11
V-BELT (A-38)25132-003800116-1 R111

(A=E01427) (B=E01221)

V-PULLEY(D=110)129403-42380117 11
V-PULLEY, C.W. PUMP129155-42350118 1

FAN, COOLING (D=370)129403-44740119 111

SPACER121267-44760120 111
BOLT M 6X 3026016-060302121 44

BOLT M 6X 30 PLATED26106-060302121-1 N444

(A=EXXX) (B=EXXX)
COVER, THERMOSTAT129350-49530122 11

COVER, THERMOSTAT129350-49560122-1 N111

(A=E03730) (B=E03264)
GASKET, (NON-ASB.)129795-49551123 111

CASE ASSY,THERMOSTAT129100-49800124 Z11

(A=E03730) (B=E03264)
JOINT PT1/8124770-11770225 Z11

(A=E03730) (B=E03264)

GASKET, COVER129100-49820227 Z11
(A=E03730) (B=E03264)

COVER,THERMOST.CASE129100-49830228 Z11

(A=E03730) (B=E03264)
PLUG PT3/8,SCREW23871-030000229 Z11

(A=E03730) (B=E03264)

BOLT 6X1626116-060162230 Z22
(A=E03730) (B=E03264)

THERMOSTAT129155-49800131 111

GASKET, (NON-ASB.)129150-49811132 111
GASKET, THERMO. CASE129100-49840133 111

BOLT M 8X 20 PLATED26106-080202134 222

BOLT M 8X 25 PLATED26106-080252135 11
BOLT M 8X 18 PLATED26106-080182135-1 S33

(A=E03730) (B=E03264)

BOLT M 8X 16 PLATED26106-080162135-2 N333
(A=EXXX) (B=EXXX)

BOLT M 8X 50 PLATED26106-080502136 Z11

(A=E03730) (B=E03264)
BOLT M 8X 60 PLATED26106-080602137 Z11

(A=E03730) (B=E03264)

++ CONTINUE ++
(C)Copy Rights  YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.

,- ' 
() I ~ l 

,,, - -/ l<,___ 

. G(!fjt~,' 
Cl~~ 

a 

34~0 

22~ 

23~ 

<S 41 
31 44 I 
2 D ~ 

00 

oO 
0 

15 15 
' 

17 
16 18 

0 35-1 21 
0 V □ v., 

silv
erh

orn
.co

.uk



Fig.13.  COOLING WATER SYSTEM
Y00R4551

Remarks
(1) FOR PANEL(METER)

Y00R4551 13.  COOLING WATER SYSTEM

(F)=
(E)=
(D)=

(C)=4TNE84T-G2A
(B)=4TNE84T-G1A
(A)=4TNE84T-SA

LEV.REF. PARTS NO. DESCRIPTION RI------------------  Q'TY  ------------------

(F)(D)(C)(B)(A) (E)

JOINT PT1/4121550-49111138 1
PIPE, COOLING WATER129132-49050139 Z11

(A=E03730) (B=E03264)

CLAMP 1623000-016000140 Z22
(A=E03730) (B=E03264)

PLUG M16121450-42450141 111

SWITCH, THERMO(110 C121250-44901142 111
GASKET 16124465-44950143 111

GASKET 16124465-44950144 111

1THERMOMETER124250-49351145 111
1GASKET 10129150-49360146 111

JOINT121750-49110147 11

JOINT129001-42040148 W111
(A=E03730) (B=E03264)

O-RING G3024321-000300149 W111

(A=E03730) (B=E03264)

(C)Copy Rights  YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.

,- ' 
() I ~ l 

,,, - -/ l<,___ 

. G(!fjt~,' 
Cl~~ 

a 

34~0 

22~ 

23~ 

<S 41 
31 44 I 
2 D ~ 

00 

oO 
0 

15 15 
' 

17 
16 18 

0 35-1 21 
0 V □ v., 

silv
erh

orn
.co

.uk



Fig.14.  RADIATOR
Y00R4551 Y00R4551 14.  RADIATOR

(F)=
(E)=
(D)=

(C)=4TNE84T-G2A
(B)=4TNE84T-G1A
(A)=4TNE84T-SA

LEV.REF. PARTS NO. DESCRIPTION RI------------------  Q'TY  ------------------

(F)(D)(C)(B)(A) (E)

BRACKET (A), ENGINE129188-0810011 22
BRACKET (B), ENGINE119888-0811012 22

BOLT M10X 20 PLATED26106-10020213 88

RADIATOR129422-4450014 111
CAP, RADIATOR119259-4457025 111

SHROUD, FANX241126334025A W111

(A=EXXX) (B=EXXX)
PROTECTOR, FAN129420-4456016 111

ABSORBER, SHOCK121400-4465017 22

STAY, RADIATOR129488-4494018 11
BRACKET (A)129188-4495019 22

BRACKET (A)129608-4495019-1 N22

(A=E05342) (B=E05346)
BRACKET (B),RADIATOR129488-44960110 11

BRACKET (L)129488-44971111 111

BRACKET (R)129488-44981112 111
WASHER 8, POLISHED22137-080000113 22

SPRING WASHER 1022217-100000114 22

BOLT M 8X 12 PLATED26106-080122115 666
BOLT M 8X 16 PLATED26106-080162116 22

BOLT M 8X 20 PLATED26106-080202117 44

BOLT M 8X 25 PLATED26106-080252118 88
BOLT M10X 30 PLATED26106-100302119 88

NUT M 826366-080002120 666

NUT26306-080002120-1 N666
(A=EXXX) (B=EXXX) (C=EXXX)

NUT 1026716-100002121 44

LOCK NUT M10 PLATED26756-100002122 22
SUB-TANK ASSY124450-44510123 111

CAP124450-44530225 111

CLAMP124450-44560226 111
PIPE  7X 23023061-070230227 111

CLAMP, SUB-TANK124450-44550128 111

BRACKET, SUB-TANK121256-44600129 111
PIPE (A), C. WATER171440-49010130 111

PIPE (B), C. WATER171420-49020131 111

CLAMP 3823010-038000132 444
COCK ASSY, 3-WAY129150-49100133 111

COCK, DRAIN129150-49080234 111

PIPE, WATER DRAIN121456-49160138 11
PIPE, WATER DRAIN121520-49160139 11

CLAMP 12124766-59050140 44

BOLT M 8X 16 PLATED26106-080162141 11
JOINT129122-44480142 11

PIPE,CYL-LO.COOLER129403-49031143 11

PIPE,COOLER-C.W.PUMP129403-49050144 11
CLAMP 2223000-022000145 44

(C)Copy Rights  YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.

14.RADIATOR 
REFER TO Fig. 3 

4 ~ -14 

4~4 

i ~ 
I 43 

44 

18 
B 13 -2 TNEB4T-SA, G2A 

30 

15 12 

40 ~ 
yJ. l-40 

38 ;~ 

[J~41 

33 rn@-1 

~ '~>8 
u 29 161~ 

25-e ~ J) ~ : . &-;-\l 
23 ff\ - -~ 

, 
6 

~ 7~ 
28----- r 

32 19 

J, . 
~. 

1 e 9 • • silv
erh

orn
.co

.uk



Fig.15.  FUEL INJECTION PUMP
Y00R4551

Remarks
(1)GOVERNOR ASSY(FIG.16)IS
   INCORPORATED IN THIS FUEL
   INJECTION PUMP ASSY(REF.NO.1,2,2A)

Y00R4551 15.  FUEL INJECTION PUMP

(F)=
(E)=
(D)=

(C)=4TNE84T-G2A
(B)=4TNE84T-G1A
(A)=4TNE84T-SA

LEV.REF. PARTS NO. DESCRIPTION RI------------------  Q'TY  ------------------

(F)(D)(C)(B)(A) (E)

1PUMP ASSY, F.INJECT.729418-5135011 1
1PUMP W/GOV. & F.PUMP729418-5130012 1
1PUMP ASSY, F.INJECT729418-5141012A 1

STUD, FEED PUMP129155-5102027 222
CAMSHAFT129470-5104028 11

CAMSHAFT129506-5104029 1

BALL BEARING, THRUST129155-51050211 111
CAM SHAFT SUPPORT129155-51060212 111

KEY122710-51090213 111

PLUNGER W/BARREL129506-51100214 44
PLUNGER W/BARREL129470-51101214-1 N44

(A=E04748) (B=E05214)

PLUNGER W/BARREL129403-51200214A 4
PIN, BARREL LOCKING129155-51140217 444

RETAINER A174307-51170218 444

SPRING SHOE, PLUNGER129155-51180219 444
SPRING, PLUNGER124950-51190220 444

TAPPET ASSY129155-51200221 444

LOCKING, TAPPET129155-51270228 444
O-RING S6129155-51280229 444

VALVE W/SEAT, DELIV.129100-51300230 4

VALVE W/SEAT, DELIV.105300-51300231 44
SPRING, DELIV. VALVE129155-51320235 444

GUARD,DELIVERY VALVE129155-51340236 444

GASKET, DELIVERY124550-51350237 444
O-RING, DELIVERY124550-51370238 444

STOPPER, VALVE129155-51370239 444

LOCKING (A)129155-51380240 222
LOCKING (B)129155-51390241 222

DEFLECTER129555-51400242 111

CHECK BOLT,DEFLECTOR129155-51410243 111
PLUG  (M16)129155-51420244 111

SHIM SET, ADJUSTING129155-51450245 111

RACK, CONTROL129555-51500250 111
BUSH, RACK129155-51521251 111

SPACER, AUX. SPRING129155-51530252 111

CIRCLIP129155-51540253 111
PINION, CONTROL129155-51550254 444

SCREW, PINION122117-51560255 444

PINION174307-51560256 444
PLUG  (M12)129155-51570257 111

O-RING129155-51580258 111

SPRING, RACK129155-51591259 111
SHIM PACK129155-51600260 444

COVER129555-51700279 111

GASKET129555-51710280 111
COVER, SIDE129555-51750281 111

GASKET129555-51760282 111

LOCKING, RACK129155-51790283 111
LABEL, CAUTION129156-51910284 111

SPACER T=3.25129155-51930285 111

SPACER T=1.5129155-51940286 111
SEAL WASHER 16S22190-160002287 111

SPRING WASHER  522217-050000288 222

++ CONTINUE ++
(C)Copy Rights  YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.

15.FUEL INJECTION PUMP 

55~ 
56 ii\111 
54~ 
18~ 

20----I 
19--@I 

41 A! 
9tlJr~35 
~~ 0--38 

lr---39 l--35 
3o_s--! 
31 ~37 l!~ 

5a!'r 
21~60 

P14 
14A 

93 81 
100 

101 

51 
83 

0 §J 

©' I 819 93 
96 

(f 
7 

44 
58 

.__57 

~~1i3 -~I 91 

~ 
~o~ CJ°. 
45 

12 
94 

silv
erh

orn
.co

.uk



Fig.15.  FUEL INJECTION PUMP
Y00R4551

Remarks
(1)GOVERNOR ASSY(FIG.16)IS
   INCORPORATED IN THIS FUEL
   INJECTION PUMP ASSY(REF.NO.1,2,2A)

Y00R4551 15.  FUEL INJECTION PUMP

(F)=
(E)=
(D)=

(C)=4TNE84T-G2A
(B)=4TNE84T-G1A
(A)=4TNE84T-SA

LEV.REF. PARTS NO. DESCRIPTION RI------------------  Q'TY  ------------------

(F)(D)(C)(B)(A) (E)

SPRING WASHER  622217-060000289 222
SPRING PIN 5X1022351-050010290 222

BALL BEARING24101-063034291 111

O-RING 1A S-16.024341-000160292 111
SCREW M 5X 1026022-050102293 111111

SCREW M 6X 1626022-060162294 444

BOLT M 5X 30 PLATED26116-050302295 222
NUT 626716-060002296 222

GASKET129155-520502100 111

PUMP ASSY, FUEL FEED129100-521002101 111

(C)Copy Rights  YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.

15.FUEL INJECTION PUMP 

55~ 
56 ii\111 
54~ 
18~ 

20----I 
19--@I 

41 A! 
9tlJr~35 
~~ 0--38 

lr---39 l--35 
3o_s--! 
31 ~37 l!~ 

5a!'r 
21~60 

P14 
14A 

93 81 
100 

101 

51 
83 

0 §J 

©' I 819 93 
96 

(f 
7 

44 
58 

.__57 

~~1i3 -~I 91 

~ 
~o~ CJ°. 
45 

12 
94 

silv
erh

orn
.co

.uk



Fig.16.  GOVERNOR
Y00R4551

Remarks
(1) SELECTIVE PARTS: CERTAIN THE
    CLASSIFICATION MARK, THEN PLACE
    YOUR ORDER.(REFER TO ILLUSTRATION
    ).
(2) SELECTIVE PARTS.
  * THIS FIGURE(GOVERNOR ASSY) IS
   INCORPORATED IN THE FUEL INJECTION
   PUMP ASSY(FIG.15).

Y00R4551 16.  GOVERNOR

(F)=
(E)=
(D)=

(C)=4TNE84T-G2A
(B)=4TNE84T-G1A
(A)=4TNE84T-SA

LEV.REF. PARTS NO. DESCRIPTION RI------------------  Q'TY  ------------------

(F)(D)(C)(B)(A) (E)

O-RING S6129155-5128023 111
PACKING129052-6105025 111

COVER129052-6106026 111

PACKING129052-6107027 111
1LINK L=30(MARK 0129155-6112028 111
1LINK L=31(MARK 1129155-6113029 111

1LINK L=30.5(MARK 05)129155-61140210 111
WEIGHT ASSY,GOVERNOR129155-61201211 11

WEIGHT ASSY, GOV.171488-61200212 1

2SLEEVE129155-61341217 111
2SLEEVE129155-61350218 111
2SLEEVE129155-61360219 111

SHAFT ASSY, CONTROL129100-61400220 111
SPACER, SHAFT129155-61430223 111

BOLT, REVOL. LIMIT129155-61450227 111

BOLT, REVOL. LIMIT129155-61450227-1 K22
(A=E04748) (B=E05214)

BOLT, IDLE LIMIT129155-61460228 111

SPACER ASSY129155-61480229 222
SHAFT, GOV. LEVER129052-61390234 111

LEVER ASSY,GOVERNOR129052-61500235 1

LEVER ASSY,GOVERNOR129412-61500236 11
SHIM SET174307-51700337 222

SPRING129052-61540351 1

SPRING119843-61540352 11
O-RING S10129155-61830262 111

RETAINER, SHAFT119660-61901263 111

BOLT, WASHER BASED129155-61950264 111
LOCK NUT M 6124550-66370265 111

WASHER  422117-040000266 111

SEAL WASHER  6S22190-060002267 111
SEAL WASHER  622190-060003267-1 N22

(A=EXXX) (B=EXXX)

SEAL WASHER 10S22190-100002268 111
SEAL WASHER 1222190-120002269 222

WASHER 1222287-120000270 111

SNAP PIN  422372-040000271 222
PLUG 1023887-100002272 111

O-RING 1A S-28.024341-000280273 111

BOLT M 6X 10 PLATED26106-060102274 111
BOLT M 6X 10 PLATED26106-060102275 Z111

(A=E04748) (B=E05214)

BOLT M 6X 10 PLATED26106-060102276 444
BOLT M 6X 14 PLATED26106-060142277 222

BOLT M 6X 20 PLATED26106-060202278 666

LOCK NUT 626756-060002279 11
LOCK NUT 626756-060002279-1 K22

(A=EXXX) (B=EXXX)

LOCK NUT M12 PLATED26776-120002280 222
NUT M 826366-080002281 111

LEVER, CONTROL129100-61440282 111

LEVER, CONTROL171488-61440282-1 R1
(B=E05093)

SPRING, FUEL CONTROL129100-61650283 1

++ CONTINUE ++
(C)Copy Rights  YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.

16.GOVERNOR 

CLASSIFIED MARK 

8, 9, 10 

silv
erh

orn
.co

.uk



Fig.16.  GOVERNOR
Y00R4551

Remarks
(1) SELECTIVE PARTS: CERTAIN THE
    CLASSIFICATION MARK, THEN PLACE
    YOUR ORDER.(REFER TO ILLUSTRATION
    ).
(2) SELECTIVE PARTS.
  * THIS FIGURE(GOVERNOR ASSY) IS
   INCORPORATED IN THE FUEL INJECTION
   PUMP ASSY(FIG.15).

Y00R4551 16.  GOVERNOR

(F)=
(E)=
(D)=

(C)=4TNE84T-G2A
(B)=4TNE84T-G1A
(A)=4TNE84T-SA

LEV.REF. PARTS NO. DESCRIPTION RI------------------  Q'TY  ------------------

(F)(D)(C)(B)(A) (E)

SPRING, FUEL CONTROL129500-61650284 11
SPRING, GOVERNOR171353-61700285 1

SPRING, GOVERNOR171353-61720285-1 N1

(A=E06216)
SPRING, GOVERNOR129477-61720286 1

SPRING, GOVERNOR171335-61710286A 1

SOLENOID, STOP119653-77950287 111
CAP NUT M1226687-120002288 11

NUT, CAP129100-61930288-1 N11

(A=E06216)
BOLT, FUEL CONTROL129155-61470289 111

NUT, CAP119600-66840290 W11

(A=E04748) (B=E05214)

(C)Copy Rights  YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.

16.GOVERNOR 

CLASSIFIED MARK 

8, 9, 10 

silv
erh

orn
.co

.uk



Fig.17.  FUEL INJECTION VALVE
Y00R4551 Y00R4551 17.  FUEL INJECTION VALVE

(F)=
(E)=
(D)=

(C)=4TNE84T-G2A
(B)=4TNE84T-G1A
(A)=4TNE84T-SA

LEV.REF. PARTS NO. DESCRIPTION RI------------------  Q'TY  ------------------

(F)(D)(C)(B)(A) (E)

VALVE ASSY, F.INJECT729503-5320011 4
VALVE ASSY, F.INJECT729103-5310011-1 N44

(A=E06481)

VALVE ASSY, F.INJECT729503-5310012 4
NOZZLE ASSY,F.INJECT129503-5305023 4

NOZZLE ASSY,F.INJECT129103-5300023-1 N44

(A=E06481)
NOZZLE ASSY,F.INJECT129503-5300024 4

NUT, NOZZLE CASE114250-5308029 444

HOLDER ASSY, NOZZLE129100-53100210 444
SPRING, NOZZLE114250-53120213 444

SEAT, NOZZLE SPRING114250-53130214 444

PLATE, STOP114250-53140215 444
PIN114250-53210216 888

SHIM PACK114250-53400217 444

RETAINER, INJ. PIPE129150-59120124 222
BOLT M4X14,HEX.SCKT.129150-59131227 444

PIPE, FUEL INJECTION129400-59910129 11

PIPE, FUEL INJECTION129400-59810129A 1
PIPE, FUEL INJECTION129400-59920133 11

PIPE, FUEL INJECTION129400-59820133A 1

PIPE, FUEL INJECTION129400-59930137 11
PIPE, FUEL INJECTION129400-59830137A 1

PIPE, FUEL INJECTION129400-59940141 11

PIPE, FUEL INJECTION129400-59840141A 1
PIPE ASSY, FUEL OIL129210-59150144B W111

(A=E07432) (B=E07294) (C=E05787)

CLAMP 12124766-59050245 222
PIPE,FUEL (D13XL400)105025-59530246 111

CLAMP  8124066-59100147 999

CLAMP  8124066-59100147-1 K777
(A=EXXX) (B=EXXX) (C=EXXX)

PIPE, FUEL121250-59550148 333

PIPE ASSY, RETURN119840-59500148A W111
(A=EXXX) (B=EXXX) (C=EXXX)

PIPE, FUEL RETURN119840-59560249 111

CLAMP  8124066-59100249A W222
(A=EXXX) (B=EXXX) (C=EXXX)

JOINT119840-59570150 111

CAP129150-59580151 111
VALVE ASSY, CHECK129100-59951152 111

GASKET 12, ROUND23414-120000160 222

(C)Copy Rights  YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.

INJECTION VALVE 17.FUEL 
29 

29A 

41 
41A 

48 

S--47 48 
0 S--47 48 

-E ~47 
,:Yr¢--::.:---._~ 47=--B~ -~ 

9A-E -1 

i 

silv
erh

orn
.co

.uk



Fig.18.  FUEL FILTER
Y00R4551 Y00R4551 18.  FUEL FILTER

(F)=
(E)=
(D)=

(C)=4TNE84T-G2A
(B)=4TNE84T-G1A
(A)=4TNE84T-SA

LEV.REF. PARTS NO. DESCRIPTION RI------------------  Q'TY  ------------------

(F)(D)(C)(B)(A) (E)

STRAINER ASSY, FUEL129052-5562011 111
VALVE, TAPER104200-5532122 111

SPRING, TAPER VALVE104200-5533023 111

ELEMENT, FUEL129100-5565024 111
LEVER129100-5567026 111

CUP, STRAINER129100-5568027 111

RING, RETAINING129100-5569028 111
SPRING129100-5570029 111

SCREW M 4104200-55750210 111

O-RING 1A P-16.024311-000160211 111
O-RING 1A P-10A24311-240100212 111

O-RING 1A G-65.024321-000650213 111

BOLT W/WASHER M8X 7026014-080702116 111
BOLT, PIPE JOINT103854-39140117 111

JOINT 12, PIPE101304-59020118 111

GASKET 12104200-59170120 22
SEAL WASHER 1222190-120002120-1 N222

(A=E03730) (B=E03442)

PIPE ASSY, FUEL OIL129210-59040120A W111
(A=E07432) (B=E07294) (C=E05787)

CLAMP 12124766-59050220B W222

(A=E07432) (B=E07294) (C=E05787)
PIPE, FUEL129555-59510221 111

PIPE ASSY, FUEL OIL129210-59150121A W111

(A=E07432) (B=E07294) (C=E05787)
PIPE,FUEL (D13XL400)105025-59530222 111

CLAMP 12124766-59050223 W222

(A=E07432) (B=E07294) (C=E05787)

(C)Copy Rights  YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.

18.FUEL FILTER 

21A 

\ 224 
23----i:0 

rn@-1 

/ 

20A 

20B 

silv
erh

orn
.co

.uk



Fig.19.  ENGINE CONTROL DEVICE
Y00R4551 Y00R4551 19.  ENGINE CONTROL DEVICE

(F)=
(E)=
(D)=

(C)=4TNE84T-G2A
(B)=4TNE84T-G1A
(A)=4TNE84T-SA

LEV.REF. PARTS NO. DESCRIPTION RI------------------  Q'TY  ------------------

(F)(D)(C)(B)(A) (E)

LINK, GOVERNOR129488-6612011 11
LINK, GOV. CONTROL129488-6615012 1

LOCK NUT M 5 PLATED26756-05000213 333

CONTROL DEVICE119888-6616013A W111
(A=E07702) (B=E07650) (C=E05791)

HANDLE, REGULATOR126650-6602024 111

BRACKET119888-6611025 111
PIVOT119888-6613026 111

REGULATOR ASSY171048-6701027 111

SPACER171102-6608038 111
SPRING104200-6682039 111

PLATE, FRICTION104200-66830310 222

WASHER (B)104200-66850311 111
NUT104200-66860312 111

BRACKET, GEAR171085-67100313 111

SHAFT, DRIVING171085-67110314 111
GEAR171085-67120315 111

LEVER171048-67130316 111

STOPPER171048-67140317 111
SPRING PIN 2X 622351-020006318 111

COTTER PIN 2.0X1522411-200150319 111

BOLT 6X826116-060082320 111
SCREW M 5X 1226921-050122321 111

LABEL, HANDLE170064-67210222 111

WASHER 1022117-100000223 111
WASHER 10,POLISHED22137-100000223-1 N111

(A=EXXX) (B=EXXX) (C=EXXX)

SPRING WASHER 1022217-100000224 111
CIRCLIP E- 522272-000050225 111

BOLT M 6X 10 PLATED26106-060102226 222

CAP NUT M1026657-100002227 111
WASHER  622117-060000227A W111

(A=EXXX) (B=EXXX) (C=EXXX)

BOLT M 8X 16 PLATED26106-080162128 222

(C)Copy Rights  YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.

lS.ENGINE CONTROL DEVICE 

3A 27A 25 

REFER TD Fi -3 

REFER TO Fi . 16 silv
erh

orn
.co

.uk



Fig.20.  STARTING MOTOR(STANDARD)
Y00R4551

Remarks
(1) REF.NO.1-1 & 36 INTERCHANGEABLE
    BY SET.
    SEE GROUP NO.25 FOR MORE DETAIL.

Y00R4551 20.  STARTING MOTOR(STANDARD)

(F)=
(E)=
(D)=

(C)=4TNE84T-G2A
(B)=4TNE84T-G1A
(A)=4TNE84T-SA

LEV.REF. PARTS NO. DESCRIPTION RI------------------  Q'TY  ------------------

(F)(D)(C)(B)(A) (E)

STARTER ASSY129407-7701011 11
1STARTNG MOTOR129608-7701011-1 F11

(A=E05847)

ROLLERX028306006122 Z55
(A=E05847)

SCREWX028903001023 22

SCREW129129-7746023-1 R22
(A=E05099) (B=E05093)

SCREW129129-7746023-2 Z2

(A=E05847)
NUTX949056137024 Z11

(A=E05847)

BALLX949120024025 Z11
(A=E05847)

YOKE129407-7721026 Z11

(A=E05847)
ARMATURE ASSY129407-7722027 Z11

(A=E05847)

BEARING129129-7723038 Z11
(A=E05847)

BEARING129129-7724039 Z11

(A=E05847)
STARTER KIT129407-77250210 Z11

(A=E05847)

NUTX0280210230311 Z11
(A=E05847)

RETAINERX0283270140312 Z11

(A=E05847)
CLUTCH,STARTER129407-77390313 Z11

(A=E05847)

BEARING129129-77440414 Z11
(A=E05847)

BEARING129129-77450415 Z11

(A=E05847)
SHAFT129129-77400316 Z11

(A=E05847)

SPRING, COIL129129-77410317 Z11
(A=E05847)

SPRING129407-77410318 Z11

(A=E05847)
PINION129129-77420319 Z11

(A=E05847)

RING129129-77430320 Z11
(A=E05847)

RETAINER129129-77260221 Z11

(A=E05847)
PINION129129-77270222 Z11

(A=E05847)

HOUSING129407-77280223 Z11
(A=E05847)

FRAME129129-77290224 Z11

(A=E05847)
HOLDER ASSY129407-77300225 Z11

(A=E05847)

++ CONTINUE ++
(C)Copy Rights  YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.

20.STARTING MOTOR(STANOEROJ 

silv
erh

orn
.co

.uk



Fig.20.  STARTING MOTOR(STANDARD)
Y00R4551

Remarks
(1) REF.NO.1-1 & 36 INTERCHANGEABLE
    BY SET.
    SEE GROUP NO.25 FOR MORE DETAIL.

Y00R4551 20.  STARTING MOTOR(STANDARD)

(F)=
(E)=
(D)=

(C)=4TNE84T-G2A
(B)=4TNE84T-G1A
(A)=4TNE84T-SA

LEV.REF. PARTS NO. DESCRIPTION RI------------------  Q'TY  ------------------

(F)(D)(C)(B)(A) (E)

SPRINGX9491730461326 Z44
(A=E05847)

SWITCH ASSY129407-77310227 Z11

(A=E05847)
BOLT129129-77320228 Z22

(A=E05847)

BOLT,W/WASHER129407-77330229 Z22
(A=E05847)

SPRING129129-77340230 Z11

(A=E05847)
O-RING129129-77350231 Z22

(A=E05847)

BUSH, DRAIN129129-77361232 11
COVER129129-77362232-1 R11

(A=E05099) (B=E05093)

COVER129129-77362232-2 Z1
(A=E05847)

CAP129129-77380234 Z11

(A=E05847)
BOLT M12X 25 PLATED26116-120252135 222

1CONNECTOR129052-77951136 W11

(A=E05847)
305 1P HOUSING129052-77960237 W11

(A=E05847)

(C)Copy Rights  YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.

20.STARTING MOTOR(STANOEROJ 

silv
erh

orn
.co

.uk



Fig.21.  STARTING MOTOR(COLD DISTRICT)
Y00R4551 Y00R4551 21.  STARTING MOTOR(COLD DISTRICT)

(F)=
(E)=
(D)=

(C)=4TNE84T-G2A
(B)=4TNE84T-G1A
(A)=4TNE84T-SA

LEV.REF. PARTS NO. DESCRIPTION RI------------------  Q'TY  ------------------

(F)(D)(C)(B)(A) (E)

STARTER ASSY129429-7701011 11
STARTER ASSY129429-7701111-1 N111

(A=E05478) (B=E05472)

RETAINERX028063001122 Z11
(A=E05478) (B=E05472)

YORKX028100376023 Z11

(A=E05478) (B=E05472)
ARMATUREX028200214024 Z11

(A=E05478) (B=E05472)

BEARINGX949100216035 Z11
(A=E05478) (B=E05472)

CLUCH ASSYX028300208126 Z11

(A=E05478) (B=E05472)
NUTX028021023037 Z11

(A=E05478) (B=E05472)

RETAINERX028327014038 Z11
(A=E05478) (B=E05472)

PINIONX028371177039 Z11

(A=E05478) (B=E05472)
SHAFTX0283810040310 Z11

(A=E05478) (B=E05472)

RINGX9490721080311 Z11
(A=E05478) (B=E05472)

SPRING, COILX9491703371312 Z11

(A=E05478) (B=E05472)
SPRINGX9491704260313 Z11

(A=E05478) (B=E05472)

ROLLERX0283060061214 Z55
(A=E05478) (B=E05472)

PINIONX0283711410215 Z11

(A=E05478) (B=E05472)
PINIONX0283711420216 Z11

(A=E05478) (B=E05472)

HOLDERX0285100640217 Z11
(A=E05478) (B=E05472)

SWITCH ASSY,MAGNETX0534009490218 Z11

(A=E05478) (B=E05472)
HOUSINGX1284017300219 Z11

(A=E05478) (B=E05472)

NUTX9019008651220 Z11
(A=E05478) (B=E05472)

WASHERX9025808001221 Z11

(A=E05478) (B=E05472)
O-RINGX9080110060222 Z22

(A=E05478) (B=E05472)

SCREWX9490064720223 Z22
(A=E05478) (B=E05472)

THROUGH BOLTX9490422860224 Z22

(A=E05478) (B=E05472)
NUTX9490561370225 Z11

(A=E05478) (B=E05472)

BALLX9491200240226 Z11
(A=E05478) (B=E05472)

O-RINGX9491403680227 Z11

++ CONTINUE ++
(C)Copy Rights  YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.

21. STARTING MOTOR (COLO OISTICT) 

' 49 31 
1 

58 
k ~ . 53 

" 
~29 

41 

44 · o ~ 42 

~ 45 
1 40 

56 

5 
32 

1-1 

silv
erh

orn
.co

.uk



Fig.21.  STARTING MOTOR(COLD DISTRICT)
Y00R4551 Y00R4551 21.  STARTING MOTOR(COLD DISTRICT)

(F)=
(E)=
(D)=

(C)=4TNE84T-G2A
(B)=4TNE84T-G1A
(A)=4TNE84T-SA

LEV.REF. PARTS NO. DESCRIPTION RI------------------  Q'TY  ------------------

(F)(D)(C)(B)(A) (E)

(A=E05478) (B=E05472)
SPRINGX9491703380228 Z11

(A=E05478) (B=E05472)

COVER129129-77362229 W111
(A=E05478) (B=E05472)

ROLLERX0283060061230 W555

(A=E05478) (B=E05472)
SCREW129429-77310231 W222

(A=E05478) (B=E05472)

NUTX9490561370232 W111
(A=E05478) (B=E05472)

BALLX9491200240233 W111

(A=E05478) (B=E05472)
YOKE129429-77210234 W111

(A=E05478) (B=E05472)

ARMATURE ASSY129429-77220235 W111
(A=E05478) (B=E05472)

BEARING129429-77230336 W111

(A=E05478) (B=E05472)
BEARING129129-77240337 W111

(A=E05478) (B=E05472)

CLUTCH ASSY,OVER RUN129429-77250240 W111
(A=E05478) (B=E05472)

GASKET129429-77350241 W111

(A=E05478) (B=E05472)
COVER129429-77360242 W111

(A=E05478) (B=E05472)

PLUNGER129429-77370243 W111
(A=E05478) (B=E05472)

STARTER KIT129429-77380244 W111

(A=E05478) (B=E05472)
STARTER KIT129429-77390245 W111

(A=E05478) (B=E05472)

RETAINER129129-77260246 W111
(A=E05478) (B=E05472)

PINION129129-77270247 W111

(A=E05478) (B=E05472)
FRAME129429-77270249 W111

(A=E05478) (B=E05472)

HOLDER ASSY129429-77280250 W111
(A=E05478) (B=E05472)

SPRING129429-77290351 W444

(A=E05478) (B=E05472)
SCREW129429-77320252 W222

(A=E05478) (B=E05472)

BOLT129429-77330253 W222
(A=E05478) (B=E05472)

SPRING129129-77340254 W111

(A=E05478) (B=E05472)
O-RING129129-77350255 W222

(A=E05478) (B=E05472)

NUT129129-77370256 W111
(A=E05478) (B=E05472)

CAP129429-77340257 W111

++ CONTINUE ++
(C)Copy Rights  YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.

21. STARTING MOTOR (COLO OISTICT) 

' 49 31 
1 

58 
k ~ . 53 

" 
~29 

41 

44 · o ~ 42 

~ 45 
1 40 

56 

5 
32 

1-1 

silv
erh

orn
.co

.uk



Fig.21.  STARTING MOTOR(COLD DISTRICT)
Y00R4551 Y00R4551 21.  STARTING MOTOR(COLD DISTRICT)

(F)=
(E)=
(D)=

(C)=4TNE84T-G2A
(B)=4TNE84T-G1A
(A)=4TNE84T-SA

LEV.REF. PARTS NO. DESCRIPTION RI------------------  Q'TY  ------------------

(F)(D)(C)(B)(A) (E)

(A=E05478) (B=E05472)
BOLT M12X 25 PLATED26116-120252158 222

(C)Copy Rights  YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.

21. STARTING MOTOR (COLO OISTICT) 

' 49 31 
1 

58 
k ~ . 53 

" 
~29 

41 

44 · o ~ 42 

~ 45 
1 40 

56 

5 
32 

1-1 

silv
erh

orn
.co

.uk



Fig.22.  GENERATOR
Y00R4551 Y00R4551 22.  GENERATOR

(F)=
(E)=
(D)=

(C)=4TNE84T-G2A
(B)=4TNE84T-G1A
(A)=4TNE84T-SA

LEV.REF. PARTS NO. DESCRIPTION RI------------------  Q'TY  ------------------

(F)(D)(C)(B)(A) (E)

GENERATOR119836-7720011 111
ROTOR ASSY119836-7770022 111

BALL BEARING119836-7785033 111

STATOR ASSY119836-7771024 111
COVER ASSY, REAR119836-7772125 111

COVER, REAR119836-7773036 111

BRUSH ASSY,REGULATOR119836-7774137 111
BRUSH ASSY119836-7775048 111

GUIDE, FAN SIDE119836-7776039 111

DIODE ASSY119836-77770310 111
CONDENSER119836-77780311 111

BOLT (1)119836-77871312 111

BOLT (2)119836-77880313 111
WIRE ASSY, LEAD119836-77890314 111

COVER ASSY, FRONT119836-77790215 111

RETAINER, BEARING119836-77800316 111
BALL BEARING119836-77840317 111

SCREW KID119836-77860318 111

PULLEY119836-77810219 111
NUT ASSY, PULLEY119836-77820220 111

BOLT, THROUGH119836-77830221 111

BOLT M 8X105129136-77250122 11
BOLT M 8X110129136-77251122-1 N111

(A=E06616) (B=E06580)

SPACER119820-77340123 111
NUT M 826366-080002124 11

NUT ,GENERATOR129612-77260124-1 R111

(A=EXXX) (B=EXXX)
ADJUSTER, V-BELT129410-77330125 11

ADJUSTER129100-77330125-1 N11

(A=E03730) (B=E03264)
BOLT M 8X 2526014-080252126 11

BOLT119810-77340126-1 N111

(A=E06616) (B=E06580)
BOLT M 8X 50 PLATED26106-080502127 W111

(A=E03730) (B=E03264)

SPACER106500-44810128 1
ADJUSTER129211-77330129 1

(C)Copy Rights  YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.

22.GENERATOR 
26 25 

rn@-24 

' 

22 

2 

2 -

~ 

f} 0. 0 no 
~' / 

J 19 

0 

J, ~ 
r ~·~ 

1 

9 l 
" 

o. 
18 

16 ) 
_ 17 ,1/ 

21 

~ 

silv
erh

orn
.co

.uk



Fig.23.  PANEL
Y00R4551

Remarks
(1) WITH C.W.THERMOMETER(REF.NO.16,
   P/# 171010-77850) & PRESSURE
   GAUGE(REF.NO.19,P/# 171090-91010).

Y00R4551 23.  PANEL

(F)=
(E)=
(D)=

(C)=4TNE84T-G2A
(B)=4TNE84T-G1A
(A)=4TNE84T-SA

LEV.REF. PARTS NO. DESCRIPTION RI------------------  Q'TY  ------------------

(F)(D)(C)(B)(A) (E)

COVER, TERMINAL124550-7703011 111
HARNESS (A), WIRE119888-9102112 11

HARNESS(A), WIRE119888-9102212-1 N111

(A=E01427) (B=E01221)
STAY, INSTRU. PANEL119822-9114013 111

STAY, INSTRU. PANEL129609-9115013-1 S111

(A=E07702) (B=E07650) (C=E05791)
SHAFT, FLEXIBLE121400-9114014 111

BRACKET ASSY, PANEL129608-9115015 11

BRACKET ASSY, PANEL129608-9115115-1 N111
(A=E05031) (B=E05030)

SUPPORT, PANEL119888-9112026 222

BRACKET, PANEL129608-9113027 11
BRACKET, PANEL129608-9113127-1 N111

(A=E05031) (B=E05030)

BOLT M 8X 12 PLATED26106-08012227A W444
(A=EXXX) (B=EXXX)

SCREW M 6X 2026033-06020218 Z44

(A=EXXX) (B=EXXX)
CLAMP 140121750-5989019 1

PANEL ASSY, INSTRUM119888-91101110 11

1PANEL ASSY, INSTRUM119888-91201111 11
PANEL ASSY, INSTRUM119888-91301112 1

1PANEL ASSY, INSTRUM119888-91311113 1

LABEL, YANMAR104507-07190214 111
LAMP, CHARGING124732-77720215 333

THERMOMETER, C.W.171010-77850216 111

TIMER128300-77920217 111
LAMP, PILOT124559-77971218 111

GAUGE, PRESSURE171090-91010219 111

HARNESS (B), WIRE119888-91031220 111
TACHOMETER171080-91100221 11

TACHOMETER171082-91100222 1

BODY119888-91110223 111
COVER 52124770-91220224 222

ABSORBER121400-91520225 444

SPACER121400-91530226 444
LABEL, CW & OIL LAMP119888-91610227 111

LABEL, KEY SWITCH119888-91620228 111

WASHER  522117-050000229 Z1
(A=EXXX)

WASHER  522117-050000230 Z1

(A=EXXX)
BOLT M 5X 10 PLATED26116-050102231 Z1

(A=EXXX)

NUT M 526716-050002232 Z1
(A=EXXX)

SWITCH ASSY, STARTER933110-00100233 111

KEY ASSY933110-00301335 111
BOLT M 6X 10 PLATED26106-060102237A W111

(A=EXXX) (B=EXXX)

BOLT M 8X 16 PLATED26106-080162138 111
CLAMP 140121750-59890139 111

CLAMP, WIRE HARNESS194180-51640140 111

++ CONTINUE ++
(C)Copy Rights  YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.

23.PANEL 

(j 

3-1 

10, 12 

FOR METER 19 ' 

~44 
21 e 
22 

252 

i~ / 
17 37A 

C 

KEY 

4 

silv
erh

orn
.co

.uk



Fig.23.  PANEL
Y00R4551

Remarks
(1) WITH C.W.THERMOMETER(REF.NO.16,
   P/# 171010-77850) & PRESSURE
   GAUGE(REF.NO.19,P/# 171090-91010).

Y00R4551 23.  PANEL

(F)=
(E)=
(D)=

(C)=4TNE84T-G2A
(B)=4TNE84T-G1A
(A)=4TNE84T-SA

LEV.REF. PARTS NO. DESCRIPTION RI------------------  Q'TY  ------------------

(F)(D)(C)(B)(A) (E)

BOLT M 8X 16 PLATED26106-080162141 111
NUT M 826366-080002142 111

NUT26306-080002142-1 N111

(A=EXXX) (B=EXXX) (C=EXXX)
BOLT M 8X 16 PLATED26106-080162143 222

SCREW M 6X 2026033-060202144 444

BOLT M10X 12 PLATED26106-100122145 W1
(A=EXXX)

NUT M 526716-050002146 W111

(A=EXXX) (B=EXXX)
WASHER  522117-050000147 W111

(A=EXXX) (B=EXXX)

SPRING WASHER  522217-050000148 W111
(A=EXXX) (B=EXXX)

SPRING WASHER  822217-080000149 W111

(A=EXXX) (B=EXXX)
LOCK NUT M 8 PLATED26756-080002150 W111

(A=EXXX) (B=EXXX)

(C)Copy Rights  YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.

23.PANEL 

(j 

3-1 

10, 12 

FOR METER 19 ' 

~44 
21 e 
22 

252 

i~ / 
17 37A 

C 

KEY 

4 

silv
erh

orn
.co

.uk



Fig.24.  GASKET SET & TOOL(OPTIONAL)
Y00R4551

Remarks
(1) OPTIONAL PART.

Y00R4551 24.  GASKET SET & TOOL(OPTIONAL)

(F)=
(E)=
(D)=

(C)=4TNE84T-G2A
(B)=4TNE84T-G1A
(A)=4TNE84T-SA

LEV.REF. PARTS NO. DESCRIPTION RI------------------  Q'TY  ------------------

(F)(D)(C)(B)(A) (E)

1GASKET SET(NON-ASB.)729418-9260011 1
1GASKET SET(NON-ASB.)729418-9261012 11

GASKET, CYL.HEAD129408-0133023 111

GASKET, (NON-ASB.)124240-0188324 111
O-RING, F.I.PUMP121850-5196025 111

SEAL, VALVE STEM124460-1134026 444

PROTECTER, NOZZLE119625-1187127 44
PROTECTOR, NOZZLE119625-1187027-1 N444

(A=EXXX) (B=EXXX)

SEAT, NOZZLE119625-1188028 444
GASKET, BONNET129550-1131029 111

GASKET, (NON-ASB.)129150-77511210 111

GASKET, (NON-ASB.)129550-12111211 111
GASKET, EXH.MANIFOLD129550-13110212 111

SEAL, VALVE STEM121400-11340213 444

GASKET, L.O. PUMP129150-32020214 111
GASKET, (NON-ASB.)129150-35041215 111

GASKET, (NON-ASB.)129103-35122216 11

GASKET, (NON-ASB.)129150-35111217 1
GASKET, C.W. PUMP129100-42020218 111

GASKET, (NON-ASB.)129795-49551219 111

GASKET, COVER129100-49820220 111
GASKET 16124465-44950221 222

GASKET 12104200-59170222 22

SEAL WASHER 1222190-120002222-1 N222
(A=E03730) (B=E03442)

GASKET 12, ROUND23414-120000223 222

GASKET 8, ROUND23414-080000224 2
GASKET 10, ROUND23414-100000225 224

SEAL WASHER 10S22190-100002225-1 N222

(A=EXXX) (B=EXXX) (C=EXXX)
GASKET 10129150-49360226 111

O-RING 1A P 12.024311-000120227 333

O-RING 1A P-16.024311-000160228 232
O-RING 4C P-16.024314-000160229 111

O-RING 1A P-32.024311-000320230 111

O-RING 1A P-20.024311-000200231 11
O-RING 1A P-21.024311-000210232 11

O-RING 1A G-55.024321-000550233 11

O-RING 1A P-32.024311-000320234 111
O-RING 1A S-50.024341-000500235 111

GASKET,TURBO OUT129403-18080236 1

GASKET,TURBO OUT129403-18081236-1 N11
(A=E03730)

GASKET, (NON-ASB.)129403-18091237 1

GASKET129322-18100238 11
GASKET, (NON-ASB.)129477-18101239 1

GASKET, (NON-ASB.)129150-49811240 111

1FLEX HORN129400-92420141 111
1GASKET, LIQUID977770-01212142 111

(C)Copy Rights  YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.

24.GASKET SET & TOOL (OPTIONAL) 

8 

~ 

42 

977770 
-01212 

1, 2 

OPTIONAL PART 

41 

silv
erh

orn
.co

.uk



Fig.25.  STARTING MOTOR
Y00R4551

Remarks
USED FROM E05848 FOR 4TNE84T-SA.

Y00R4551 25.  STARTING MOTOR

(F)=
(E)=
(D)=

(C)=4TNE84T-G2A
(B)=4TNE84T-G1A
(A)=4TNE84T-SA

LEV.REF. PARTS NO. DESCRIPTION RI------------------  Q'TY  ------------------

(F)(D)(C)(B)(A) (E)

STARTNG MOTOR129608-7701011 11
MAGNETIC SWITCH ASSY129698-7702022 11

ARMATURE ASSY129698-7710123 11

YOKE ASSY129608-7711024 11
HOLDER ASSY,BRUSH129698-7712025 11

BRUSH(+) SET129698-7714036 11

BRUSH (-)129698-7713037 22
SPRING, BRUSH129698-7715038 44

COVER ASSY, REAR129698-7716129 11

REAR COVER METAL129698-77170310 11
HOUSING ASSY, GEARS129698-77260211 11

METAL, STARTERX2114535200312 11

LEVER, SHIFT129698-77270213 11
COVER ASSY, DUST129698-77280214 11

GEAR129698-77240215 33

WASHER SET129698-77250216 11
BRACKET129698-77180217 11

BRACKET129698-77190318 11

INTERNAL GEAR129698-77200219 11
BRACKET129698-77210220 11

PINION ASSY129698-77220221 11

SHAFT(PINION129698-77230222 11
THROUGH BOLT124195-77770223 22

(C)Copy Rights  YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.

25. STARTING MOTOR (STANOERO) (INNER PART) 
4TNE84T-SA E0584B~ 
4TNE84T-G2A FROM 1ST 

1 

2 

I 
4 

3 

22 

' 16 

9 

silv
erh

orn
.co

.uk


	001.pdf
	002.pdf
	003.pdf
	004.pdf
	005.pdf
	006.pdf
	007.pdf
	008.pdf
	009.pdf
	010.pdf
	011.pdf
	012.pdf
	013.pdf
	014.pdf
	015.pdf
	016.pdf
	017.pdf
	018.pdf
	019.pdf
	020.pdf
	021.pdf
	022.pdf
	023.pdf
	024.pdf
	025.pdf



